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PURPOSE 
 

To provide guidance, informed by evidence and endorsed by expert practice, on safe 
and effective opioid prescribing and management practices for healthcare providers 
who are prescribing strong opioids for adults with pain or dyspnea related to advanced, 
life-limiting illness, and healthcare providers who are caring for people receiving opioid 
therapy. 

 
 

SCOPE 
 

The focus of this guideline is the prescribing and management of strong opioids for 
adults with dyspnea and pain related to advanced, life-limiting illness. The guideline 
assumes the clinician has already determined that an opioid is required to manage pain 
or dyspnea following a thorough clinical assessment, and other pharmacological and 
non-pharmacological interventions. 
 
Treatment for pain and dyspnea other than with strong opioids is outside the scope of 
this guideline. More thorough guidance is provided by symptom-specific guidelines 
through the BC Centre for Palliative Care. Refer to Pain Guideline and/or Dyspnea 
Guideline.  
 
The initiation of and rotation to methadone, use of fentanyl and sufentanil injectable 
and sublingual, and the use of topical opioids are beyond the scope of this guideline. 
Consultation and use of specific practice guidelines are recommended. 

 
 

DEFINITIONS 
 

Opioids are naturally occurring, semi-synthetic, and synthetic drugs which produce their 
effects by combining with opioid receptors and are used to treat pain and/or dyspnea.1,2  
 
Strong opioids include opioids without a ceiling effect. Examples of these include 
morphine, hydromorphone, oxycodone, fentanyl, and methadone.3 

 
Weak opioids include those with a ceiling effect (e.g. codeine, tramadol) and mixed 
agonist-antagonists (e.g. buprenorphine).3 
 
Opioid naïve are persons who have not taken opioids within the last 14 days.4,5 
 
Opioid tolerant are persons who have been taking at least 60 mg of oral morphine (or 
equivalent) per day for one week or more.6 
 

https://bc-cpc.ca/wp-content/uploads/2019/10/2-BCPC-Clinical-Best-Practices-colour-Pain.pdf
https://bc-cpc.ca/wp-content/uploads/2019/03/12-BCPC-Clinical-Best-Practices-colour-Dyspnea.pdf
https://bc-cpc.ca/wp-content/uploads/2019/03/12-BCPC-Clinical-Best-Practices-colour-Dyspnea.pdf
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Breakthrough Dose (BTD) is an as-needed (PRN) medication dose used to manage a 
breakthrough symptom. It does not replace or delay the next scheduled dose if one has 
been ordered. BTD is also known as a rescue dose.7,8  
 
Scheduled/Regular opioid dose is an opioid that is given at regularly scheduled intervals 
throughout the day (“around-the-clock” or “by the clock”).2,9 
 
Incident pain/dyspnea is precipitated by a movement or voluntary action (e.g. 
weightbearing or wound care) and is predictable or expected.9,10  
 
Titration is the adjustment (up or down) of an opioid dose to improve symptom control 
and minimize adverse effects.7,11 

 
Total Daily Dose (TDD) the total amount of a drug (scheduled and breakthrough doses 
combined) taken in a 24-hour period.2,7,12 

 
 

PREVALENCE 
 

Strong opioids are the principal treatments for pain and/or dyspnea related to advanced 
and progressive disease, and their use has increased significantly in the primary care 
setting.13–15 People receiving palliative care who are experiencing pain and/or dyspnea 
frequently require strong opioid treatment, either alone or in combination with other 
treatments.13 

 
 

IMPACT 
 

All people with advanced life-limiting illness deserve symptom control, including opioids 
when required, regardless of healthcare setting or co-existing conditions (e.g. substance 
use disorder). 
 
In British Columbia, physicians and nurse practitioners are authorized to prescribe 
opioids,16,17 and it is part of their scope of practice to support people* receiving 
palliative care. Healthcare providers have an obligation to deliver effective symptom 
relief while managing opioid safety for individuals, caregivers/families,** and society.18 

 
_______________________ 
 
* Throughout this document, "people" and "person" refer to the recipient of care, the one who has a life-limiting condition. This 
includes terms such as "patient" or "client.” 
 
** “Family” is defined by the person and includes all who are identified by them as significant and involved. 

 
 

https://www.bcpharmacists.org/cpp
https://www.bcpharmacists.org/cpp
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CONSULTATION 
 

• Consultation is available with experienced palliative care physicians/specialists and 
inter-professional palliative care teams. If there are no local or regional palliative 
care physicians available, one can be reached via the BC Provincial Palliative Care 

Consultation Line (toll-free, 24/7) at 1-877-711-5757 (accessible only for physicians and 
nurse practitioners). 

• Consultation with an experienced palliative care physician/specialist is 
recommended when pain or dyspnea is not managed after applying standard opioid 
guidelines and interventions. 
o Consultation is specifically recommended with opioid conversions, and when 

pain or dyspnea is not improving with opioid titration, based on the clinician’s 
clinical judgement. 

o Consultation is specifically recommended for prescribing and managing fentanyl 
and sufentanil (injectable and sublingual) and methadone.  

• Consult pharmacy for clarification or concerns regarding cost and formulations 
available, including long-acting preparations and routes of administration.  

• If the person has an opioid use disorder, consultation with an addiction medicine 

specialist is recommended. 

• This guideline does not include pediatrics though the content may have application 

for children. Seek consultation from Canuck Place Children's Hospice regarding the 

care of a specific child, given the infrequency and specialty practice of pediatric 

palliative care. 

o Canuck Place Children’s Hospice  24-hour line: 1-877-882-2288 
o On-call Pediatric Palliative Care physician: 1-604-875-2161 

 
 

KEY RECOMMENDATIONS  
 
Refer to the Key Recommendations of opioid prescribing and management for a summary of the 
guidelines, and the associated IDSA-ESMO Levels of Evidence and Strength of Recommendations.   

 
 

STEP 1 | GOALS OF CARE DISCUSSION 
 

People with advanced, life-limiting, and progressive illness who require opioids for 
symptom control require the opportunity to make informed decisions about their care 
and treatment, in partnership with their healthcare provider(s).19 
 
Before prescribing opioids and throughout the treatment, discuss goals of care and 
confirm the treatment with opioids aligns with the individual’s wishes and preferences. 

 

https://www.canuckplace.org/
https://www.bc-cpc.ca/wp-content/uploads/2025/01/Key-Recommendations-Opioid-Guideline.pdf
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Ensure people and their caregivers have adequate education and information for 
decision making to enable the effective and safe use of prescribed opioids. 

 
 

STEP 2 | ASSESSMENT 
 

Prior to the prescribing of strong opioids, conduct a thorough pain and/or dyspnea 
assessment, using a tool such as “OPQRSTUV”. Refer to the BCCPC Symptom 
Management Guidelines for symptom-specific assessment strategies. 

 
Identify whether a person requires a strong opioid by determining: 

• The presence of ongoing dyspnea or pain related to their progressive illness, which is 
expected to worsen, where other strategies (e.g. optimized medical therapy, non-
pharmacological techniques, non-opioid medications, or weak opioid medications) 
are not successful at managing the symptom in accordance with the person’s 
goals.9,20,21 

• Whether this symptom significantly impairs functioning and/or quality of life.9,20 

• Whether it’s anticipated that person’s symptom(s) will not be adequately managed 
by other methods.9,20 

 
Opioid Allergies & Hypersensitivity Reactions 

• Determine whether there is a history of a past opioid-hypersensitivity reaction as 
most documented allergies are not true allergies, rather opioid side effects (e.g. 
constipation, nausea/vomiting, and sedation).2,9 

• Refer to an Opioid Allergic Reaction resource for more information.  
 

Opioid Risk Assessment 

• Screen all people and/or caregiver(s) for any risks that opioids may present to them 
(i.e. opioid use disorder, diversion, or overdose), prior to prescribing and throughout 
opioid treatment, particularly if the person is to receive care at home.22  
o Treatment with an opioid is not contraindicated for a person with a history of 

substance use disorder but requires a comprehensive treatment plan which 
may include an opioid treatment agreement to ensure safe and effective 
prescribing. For prescribing guidance see Appendix B: Opioid Use Disorder. 

o This opioid treatment agreement for chronic pain is an example of an 
agreement and could be adapted for a palliative population.  

o This opioid diversion risk screen is an example of a diversion screening tool.  

• People who are at a higher risk of overdose include those who:22   
o Are using benzodiazepines 
o Have an active or previous substance use disorder  
o Have a history of opioid overdose  
o Receive opioid prescriptions from two or more healthcare prescribers 

• Screen for people who are at high risk for using opioids other than as prescribed as an 
important step in preventing opioid-related harms for people and/or caregivers.18   

https://www.bc-cpc.ca/publications/symptom-management-guidelines/symptom-management-guidelines-printable/
https://www.bc-cpc.ca/publications/symptom-management-guidelines/symptom-management-guidelines-printable/
https://www.mypcnow.org/fast-fact/opioid-allergic-reactions/
https://www.cpsbc.ca/files/pdf/PRP-Sample-Opioid-Treatment-Agreement.pdf
https://www.interiorhealth.ca/sites/default/files/PDFS/smk-eligibility-criteria-risk-assessment-may-8th-2020.pdf
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o People at risk for using opioids other than as prescribed include:  
▪ People with previous personal or family history of a substance use disorder 22 
▪ People with a history of post-traumatic stress disorder and/or abuse22,23 

o Behaviours potentially indicating use of opioids other than as prescribed include:18  
▪ Observations or reports of prescription forgery. 
▪ Reported theft or “borrowing” of another person’s opioids. 
▪ Medication route alteration.  

o Select one of the following risk assessment tools to assess the potential for using opioids 
other than as prescribed. Although these tools have not been validated for people 
receiving palliative care, given time constraints, provider training, and practicality, the risk 
assessment tools recommended in this guideline include:18,24,25 
▪ CAGE-AID26 
▪ 2 Item Screen of Drug Use24 
▪ Opioid Risk Tool - Revised27 

 
 

STEP 3 | INTERVENTIONS 
 

Initiating Opioids 
 

Individual & Family Education: Initiating Opioids 
 

• Provide the rationale and indications for opioid therapy. 

• Provide verbal and written instruction on how to use opioids effectively 

including appropriate use of scheduled and breakthrough medications.  

• Address fears and misconceptions about opioids, including driving and 

operating machinery, and the difference between physical dependence and 

opioid use disorder.  

• Discuss interaction between opioids and other medications or substances, 

and the potential for adverse effects and risks. 

• Discuss safe storage and safe disposal.  

• Provide information on who to contact in case of questions and support, 

including after-hours. 

• If eligible, provide information on the BC Palliative Care Benefit Program (Plan 

P).  

• For people in the community setting, provide an at-home medication record 

to keep track of doses given. 

See Educating the Individual & Family section for more information 

 
 
 

https://www.mcgill.ca/schoolofmedicine-learneraffairs/pgme/wellness-support/self-screening-tools/substance-use-cage-aid
https://www.hiv.uw.edu/page/substance-use/tics
https://compassionandsupport.org/wp-content/uploads/sites/2/2019/09/ORT-R.pdf
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When to initiate opioids:2,9 

• After assessment has been completed and it has been determined that the person is 
experiencing ongoing (episodic and/or consistent) pain or dyspnea and requires a 
strong opioid medication for symptom management.  

 

Selecting strong opioids:  
Start opioids, even for people who are opioid naïve, by initiating a low dose of strong 
opioid rather than a weak opioid in the context of advanced life limiting illness, with an 
individualized assessment and therapeutic plan.3 

• Strong opioids can achieve quicker and more effective relief for pain and or 

dyspnea3,13–15   

• Initiating strong opioids can prevent a future opioid rotation due to need for 

injectable formulation or reaching the maximum ceiling dose of a weak opioid.3 

• Avoid weak opioids for the following reasons:  

o Codeine: 5-10% of people are slow metabolizers and derive little or no therapeutic 

benefit.2,3,28 Additionally, the availability of codeine in combination with acetaminophen 

further limits the ceiling effect and concern for toxicity.28  

o Tramadol: high level of variability in effectiveness and side effect profile, cost, ceiling effect, 

numerous drug interactions, lowering of seizure threshold, and risk for significant adverse 

drug reactions.3,29 

• Use buprenorphine (a weak opioid) only in special circumstances, such as with opioid use 

disorder or frail adults who have had significant adverse effects when taking strong 

opioids.30,31 Buprenorphine is a partial agonist with complex pharmacology and therefore not a 

first choice for pain management.30 It is also costly and not covered by the Palliative Care Drug 

Plan (Plan P) Formulary. 

• Avoid initiating fentanyl and sufentanil because of their high potency for people who are not 

opioid tolerant.9,32 

o Injectable fentanyl and sufentanil administered sublingually or parenterally are very short-

acting opioids used as a pre-treatment for difficult to manage incident pain and/or 

dyspnea.7,9 They are quickly absorbed, much more potent and quick-acting than short-

acting morphine, hydromorphone, and oxycodone, and have a shorter duration of action 

than other dosage forms.7,9,30,33,34 

o An evidence-based protocol or guideline should be used when prescribing these 
medications and in monitoring for effectiveness, sedation, and opioid excess. 

o Consult with an experienced palliative care physician/specialist. 
• Initiate methadone only with additional guidance.35–37 

o Methadone has complex pharmacokinetics - a longer time to peak effect (3-5 days), delayed 
achievement to steady state, variable half-life, and multiple drug interactions. It may also 
cause a prolonged QT interval, causing cardiac rhythm abnormalities.38 

o Should be considered for people who are allergic, intolerant, or unresponsive to other 
opioids and/or with complex pain, including nerve pain. 

o Refer to College of Physicians and Surgeons of BC Guide on Methadone for Analgesia.38  
 

https://www.cpsbc.ca/files/pdf/DP-Methadone-for-Analgesia-Guidelines.pdf
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How to initiate opioids: 

• Register the person for the BC Palliative Care Benefit Program (Plan P) for expanded 
drug benefit coverage if eligibility criteria are met (BC Palliative Care Benefits 
Registration). If the person is not eligible for Plan P, complete/submit special 
authority request as applicable.  

• Initiate a scheduled short-acting (SA) opioid dose with a breakthrough dose 
(BTD).12  
o For episodic pain and/or dyspnea related to underlying disease, initiating only a 

breakthrough dose, instead of a scheduled one, may be sufficient (see Table 1). 
o Use the oral route when possible as the safest, least costly, and least invasive 

administration method.9,39,40 
o Ensure that all doses are given at the scheduled times, including overnight dose. 

• Determine whether the person is opioid tolerant.  

o For people who have been on opioids previously and now have recurrent 

symptoms; tolerance gained from past opioid use is not sustained. Opioid doses 

should be restarted at levels appropriate for an opioid naïve person if the person 

is not currently taking opioids and/or has NOT been taking up to 60 mg of oral 

morphine (or equivalent) per day for one week or more. 

• Order medications to proactively cover the 3 “B’s” – Bowels, “Barfing” (nausea), and 
Breakthrough.41 See Opioid-Induced Adverse Effects. 

• Choose the medication type, dose, dosage form, route, and frequency based on 
individual requirements.34,42–44  
o Considerations include symptom severity, age, ability to swallow, presence of 

nausea or vomiting, diagnoses, organ dysfunction, concomitant medications, 
allergies, sensitivities, adverse effect profile, setting, medication cost, ability to 
monitor the person, ease of administration, and trajectory of disease 
progression.9,39,45 

o Note that significant variability exists between individuals regarding opioid 
requirements because of pharmacodynamic and pharmacokinetic differences 
between individuals. For example, morphine requirements may vary 1,000-fold 
between individuals.45 

o If the need for a subcutaneous route may be foreseeable, consider starting with 
an opioid that has the option for a subcutaneous route to potentially avoid an 
opioid rotation. 

• Use an evidence-based source to determine initial dosing. See Table 1 for suggested 
starting doses for opioid naïve.2,9,30,39,40 
o Start with the lowest appropriate dose and titrate to effect.9 

 
How to initiate opioids in frailty and organ failure:  

• When prescribing for people with frailty, heart failure, chronic lung disease, and 

renal or hepatic insufficiency, be aware these conditions compound the risk of 

opioids in unique ways.46 Opioids are safe for these populations but require special 

prescribing and monitoring practices to achieve the goal of titration to effect 

effect.9,46–53 

https://www2.gov.bc.ca/assets/gov/health/forms/349fil.pdf
https://www2.gov.bc.ca/assets/gov/health/forms/349fil.pdf
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• Prescribe lower starting doses for the frail adult and those with advanced organ 
failure.47–54  

• Prescribe opioids using the frail adult doses (see Table 1) for individuals who are 
experiencing refractory dyspnea in advanced cardiac and lung disease including 
heart failure55–58 and chronic obstructive pulmonary disease15,59–61 and pulmonary 
fibrosis62 if other interventions have failed.55–58   
o Consider prescribing low-dose opioids for persistent breathlessness as a 

scheduled rather than breakthrough dosing and evaluate effectiveness. 

• For severe cardiac ischemic angina, prescribe opioids using frail adult dosing.55 

• For people with End-Stage Renal Disease (ESRD) and End-Stage Liver Disease (ESLD) 
dose adjustments beyond the lower starting doses may be required. For further 
prescribing guidance, see Appendix A: End-Stage Renal & Liver Disease.  
o Consider renal dosing for people with any disease with impaired renal 

function.50,53,63,64 
 

Table 1: Starting Doses of Strong Opioids for Opioid Naïve Adults2,9,15,19,42,65,66 

 
Oral Opioid 

(Short-Acting) 
Starting Dose: Regular Adult* Starting Dose: Dyspnea, Frail Adult & 

Organ Failure** 

Morphine Scheduled dose: 5 mg Q4H PO 
BTD: 2.5 mg Q1H PRN PO 

Scheduled dose: 2.5 mg Q4H PO 
BTD: 1.25 mg Q1H PRN PO† 

Hydromorphone Scheduled dose: 1 mg Q4H PO  
BTD: 0.5 mg Q1H PRN PO 

Scheduled dose: 0.5 mg Q4H PO 
BTD: 0.25 mg Q1H PRN PO† 

Oxycodone Scheduled dose: 2.5 mg Q4H PO 
BTD: 1.25 mg Q1H PRN PO† 

Scheduled dose: 1.25 mg Q4H PO† 

BTD: 1.25 mg Q1H PRN PO† 

 
* When clinically indicated and with adequate monitoring, higher starting doses can be used when initiating 
opioid therapy. 
**Heart, Lung, Renal & Liver. Further dose adjustments are required for advanced renal and liver failure (see 
Appendix A: End-Stage Renal & Liver Disease) 
† Doses can be adjusted based on the availability of opioid preparations. 

 
Table 2: Opioid Equianalgesic Conversion2,9,67 

 

Drug 
Equivalent 
Oral dose 

Oral:Parenteral 
Ratio 

Equivalent Parenteral 
dose 

Morphine* 10 mg 2:1** 5 mg 

Oxycodone 5-7.5 mg† N/A N/A 

Hydromorphone  2 mg 2:1** 1 mg 
 

*Morphine is often used as a reference drug to measure relative potency of other opioids (morphine 
equivalents).21 
**Oral to parenteral dose ratio is generally 2:1, but there are circumstances, based on individual 
characteristics, which may require a 3:1 ratio.  
† Oxycodone is generally considered about 1.5 to 2 times more potent than morphine. A more conservative 
conversion uses the 1.5 equivalency. 
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Establishing Breakthrough Dose (BTD) 
 

When to prescribe a breakthrough dose:  

• If a person is ordered a scheduled opioid, they should also have an order for a 
BTD.9,12,30,39,40  
o BTDs are an important element in achieving comfort. 
o Even people with well-controlled pain and/or dyspnea may experience 

breakthrough symptoms. 
 
How to calculate and prescribe a breakthrough dose:2,9,12,30,39  

• Prescribe short-acting opioids available as-needed every hour orally or every 30 
minutes to one hour subcutaneously. 
o Generally, a BTD should not be given more frequently than the BTD 

medication’s peak analgesia time, 30 to 60 minutes (post-dose), except for 

methadone which is more pharmacologically complex and therefore should be 

available less frequently. 

• Prescribe the BTD at a dose calculated generally as 10% of the total daily opioid 
dose (total drug in a 24-hour period). Adjust to a practical dose based on available 
formulations of the prescribed opioid and the individual response.  

• When possible, use the same opioid for breakthrough and scheduled doses. This 
improves ease and clarity for determining future dose titrations and minimizes risk 
of calculation errors.  

 

Changing the Route of Administration 
 
Although oral (PO) administration is the preferred route, there are times when a switch 
to the parenteral, subcutaneous (SC) or intravenous (IV), route is needed. In palliative 
care, the SC route is often preferred over IV to achieve easier access, more consistent 
serum levels, a longer duration of route access, and the potential for self-
administration. The insertion of a SC butterfly/cannula is preferred to provide ongoing 
access and reduce pain from repeated injections with a needle. Intramuscular (IM) is not 
a recommended route. Regular IM administration is painful, and many patients lack 
muscle mass due to cachexia.9 

 
When to consider switching from an oral to parenteral route: 

• When the person can no longer swallow safely and without other enteral access. 

• When a more rapid medication onset is required. 

• When gastrointestinal absorption is compromised (e.g. bowel obstruction, extensive 
ascites, inflammation).  

• When the person is experiencing severe nausea or vomiting, limiting their ability to 
take or absorb oral medications. 
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How is the medication dose converted when switching routes? 

• When switching the same medication from PO to SC or IV, the equianalgesic dose 
ratio ranges from 2-3:1.9,67 The ratio of PO to SC is the same as PO to IV. In this 
guideline we recommend using a 2:1 ratio as a general guide, while considering 
individual characteristics.9,67 

• If an opioid switch is occurring at the same time as a route switch, see Table 4: Steps 
for Rotating Opioids. 

 

Ensuring Access to Adequate Medication Supply 
 
Prescribe an adequate and rational amount of medication supply. Take into 
consideration variables such as cost to the person, ability of the individual to access 
medications in their care setting, risk of medication being used in ways other than 
prescribed, and chemical waste to environment. 

• Prescribe enough medication for someone at home to prevent risk of running out: 
o If the person has a prognosis of several months and is on a stable oral dose, continue to 

follow up regularly and provide sufficient medication until the follow-up appointment. 
o If the person’s symptom is not adequately managed, provide enough medication, including 

breakthrough dosing, to last until they can be reassessed. 
 

Monitoring 
 

Individual & Family Education: Monitoring 

• Educate on potential adverse effects, what to monitor for, how to use prescribed 

as-needed medications, and/or when to report effects to a healthcare provider. 

• Discuss the signs and symptoms of opioid withdrawal and opioid excess. Provide 

education on managing opioid excess and clarify that with careful prescribing and 

monitoring these events are unlikely to occur. 

• For people in the community setting, review at-home medication record to 

confirm appropriate medication usage. When both long-acting and short-acting 

formulations are prescribed, ensure the person and/or caregiver understand how 

and when to use each preparation.2 

See Educating the Individual & Family section for more information 

 
Monitoring is important for assessing the effectiveness of the opioid to decrease 
symptom burden, as well as for adverse effects, which can range from mild to severe. 
Many adverse effects of opioids are predictable and manageable (e.g. constipation and 
nausea).2,9 Severe adverse effects, including sedation and respiratory depression, are 
typically dosing related.30,68   
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Monitoring requires a team-based approach including all members of the 
interdisciplinary team and caregivers.  
When to monitor the person:6,9,30,68–70 

• To determine the frequency of monitoring, consider the severity of pain or dyspnea, the time to 
peak medication effect, the person’s clinical condition, the setting, and the person’s and/or 
caregiver’s ability to follow instructions and seek help if required.  

• When starting any opioid, monitor closely for adverse effects such as sedation and respiration 
depression to ensure safety.  

• When initiating, titrating, or rotating opioids, monitor at frequent and regular intervals until 
steady state is achieved.2,6,9,47–50,69,70 For further opioid information, see Appendix E: Selected 
Properties of Opioids.  

• Following the start of any new treatment that may change a person’s experience of pain and/or 
dyspnea (e.g. drug interactions that impact opioid effectiveness or a treatment that alters the 
symptom, such as radiation or surgery).  

• With each report of a change or exacerbation to the symptom or with frequent use of 
breakthrough opioid medication in a short period of time due to poorly controlled pain and/or 
dyspnea.  

 
How to monitor the person: 
 Monitor the 4As: analgesia, activities of daily living, adverse effects, and atypical opioid use.2,71 
1. Analgesia: assess and document the person’s symptom(s) using scales such as a Likert scale 

(e.g. 0–10 symptom rating scale) or behavioural scales to monitor opioid effectiveness.2,72 
Document and monitor the use of both scheduled and breakthrough medication.  

2. Activities of daily living: monitor the person’s ability to sleep, typical level of daily activities, 
and psychosocial functioning to observe changes over time.2 

3. Adverse effects: Assess for common opioid-induced adverse effects, striving for the best 
symptom management with the least negative effects.2 

4. Atypical opioid usage:  

o Be conscious of behaviours potentially suggestive of using opioids in ways other than 
prescribed, such as multiple lost prescriptions, medication running out early, or 
unauthorized dosing escalations. Consider whether an opioid treatment agreement (see 
Appendix B) with the person would be helpful to clarify expectations.2 

o Monitor for adherence to medication regime, resulting in the person receiving 
significantly more or less opioid than prescribed, and signs of opioid withdrawal or opioid 
excess.2,72   

▪ For opioid withdrawal symptoms, see Opioid Taper or Withdrawal of Opioids. 

▪ For opioid excess symptoms, see opioid excess below. 

 

Addressing Opioid-Induced Adverse Effects 
 

Many adverse effects are predictable and often preventable.2,9,21 The majority of 
adverse effects resolve with repeated dosing as the body develops tolerance, except in 
the case of constipation or opioid-induced neurotoxicity.2,9,68 
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• Very common adverse effects include constipation (particularly for frail adults), 
nausea and vomiting, dry mouth, drowsiness, and sedation.2  

• Common adverse effects include mild cognitive impairment, urinary retention, 
pruritus, and syncope. 2  

• Less common adverse effects are sweating and postural hypotension.2 

• Opioid-induced neurotoxicity is a rare but serious adverse reaction that can happen 
with opioids and can include hallucinations, delirium, myoclonus, seizure disorder, 
hyperalgesia.5 See opioid-induced neurotoxicity below. 

• Respiratory depression is rare with appropriate dosing,2 however, the risk of 
respiratory depression because of opioids is greater for those with respiratory 
impairments (e.g. pneumonia, COPD), and for people taking additional sedative 
medications. Low-dose opioids are generally safe to prescribe for people with 
persistent breathlessness, including those with COPD.73,74 

 
Frail adults are at a higher risk of medication-induced adverse reactions due to the 
physiologic changes of aging, comorbidities such as cognitive impairment, kidney and/or 
liver dysfunction, and/or concomitant medications. Monitor the frail adult population 
for adverse effects to opioids more frequently and more closely.47,75–77 Adverse effects 
for frail adults may present atypically (e.g. urinary retention may present as delirium or 
agitation). The most common adverse effects in frail adults are constipation, nausea, 
dizziness, and urinary retention.78,79 

 
How to manage adverse effects: 

• Adhere to the principle of starting with the lowest appropriate opioid dose and 
titrating slowly to effect, when possible, to mitigate adverse effects.9  

• When opioids are initiated, also initiate prescriptions and/or over-the-counter 
medications to prevent and manage both nausea and constipation.9,21,80 

• If an adverse effect does not resolve and is not manageable to the person, consider 
if opioid rotation is indicated.2,9 

 

Sedation 

• Many people with advanced illness and palliative care needs have comorbidities and 
are using other medications, which can put them at increased risk of sedation and 
opioid excess.46 

• Monitor the person regularly for sedation and respiratory depression using a 
standardized monitoring assessment tool. See Pasero Opioid-Induced Sedation 
Scale (POSS) in Appendix C.81–84  

• People usually become sedated from opioids before experiencing respiratory 
depression. Less opioid is required to produce sedation than to produce respiratory 
depression, making it a particularly sensitive indicator of impending respiratory 
depression.81  
o Monitoring for sedation rather than waiting for reduced respiratory rate is key. A 

POSS score less than 2 is an indicator for higher risk of respiratory 
depression.81,82  
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• When a person is actively dying (last hours to days), it is expected that their level of 
consciousness will naturally decrease, and respiratory rate will change. Interventions 
for reduced consciousness (e.g. administering naloxone or decreasing opioid dose) 
are not appropriate for someone who is actively dying.  
o Monitoring for comfort should continue with an approach to always use the 

effective opioid dose. However, during the active dying phase it is no longer 
appropriate to use signs of sedation and reduced respiratory rate as indicators of 
opioid excess.  

 

Opioid Excess 
In the rare instances where opioid excess causes respirations to be less than or equal to 
8 breaths per minute, life is threatened, and treatment with an opioid antagonist is 
required, naloxone is the appropriate treatment. However, symptoms of withdrawal can 
be precipitated by using opioid antagonists. The objective is to address the excess 
opioid rather than full reversal of opioid effects. 

• When assessing the person, ensure sedation and reduced respiratory rate are not 
due to natural, active dying.  

• Avoid precipitating an opioid withdrawal syndrome (including severe pain) by 
diluting naloxone and administering small incremental doses to achieve a target 
respiratory rate. 

• Note: Caring for people in the community requires an individualized plan in relation 
to suspected opioid excess. 

 
Administering Naloxone in a Palliative Context9,85  
1. Prepare naloxone: Add Naloxone 0.4mg (1mL of 0.4 mg/mL solution) to 9mL of 

normal saline to form a solution of naloxone 0.04mg/mL (total volume 10mL).  
2. Administer: Administer 0.02mg–0.04mg (0.5–1 mL) IV or SC and repeat every 2–5 

minutes until the respiratory rate is greater than 8 breaths/min and the level of 
consciousness has improved.  

3. Monitor: The half-life of naloxone is only a few minutes, considerably shorter than 
most opioids. Following the initial treatment of opioid excess, continue to closely 
monitor the person (respiratory rate, level of consciousness, pupil size, and comfort) 
until there is no further respiratory depression, for at least two hours. Several 
naloxone doses may be required. Extended monitoring and extended naloxone 
exposure may be required (e.g. 12+ hours) if the use of long-acting opioids or 
methadone resulted in the opioid excess.  

4. Until there is sustained improvement to respiratory rate and level of consciousness, 
hold the scheduled opioid, then provide an as-needed (PRN) dose at 50% of previous 
scheduled dosing as required. 

 
See example Naloxone Administration Protocol in Appendix D. 
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Nausea & Vomiting  

• When initiating a prescription for opioids, also write a prescription for managing 
nausea and vomiting. Preferred antiemetics include metoclopramide or haloperidol, 
depending on the person’s clinical condition and concomitant medications, 
considering drug interactions or synergistic effects.86 

• Refer to Nausea & Vomiting Guideline for a more detailed guideline on managing 
nausea/vomiting. 

 

Opioid-induced Constipation 

• The constipating effects of opioids are persistent. When initiating opioids, prophylactic 
laxatives should be prescribed and continued for the duration of opioid 
treatment.68,87–89 

• Using a stepwise approach, start with stimulant (e.g. sennosides) and/or osmotic [e.g. 
lactulose or polyethylene glycol (PEG) laxatives as the preferred medications for 
opioid-induced constipation.39,87,90–93,93–96 
o Note that polyethylene glycol is not covered by BC Palliative Care Benefits. 

• As the dose of opioids increases, the dose of laxative often needs to increase, with 
dosing twice daily or even three times daily,93 up to the maximum recommended or 
tolerable dose required to achieve regular bowel movements.39,87,94,97 

• Avoid bulk forming or psyllium fibre laxatives such as Metamucil® as it requires 
adequate fluid intake to be effective.9 

• Avoid “stool softeners,” such as Docusate Sodium or Docusate Calcium as they are 
ineffective at managing opioid-induced constipation.98 

• Refer to Constipation Guideline for a more detailed guideline on managing 
constipation. 

 

Opioid-Induced Neurotoxicity 
• Throughout the opioid treatment, monitor the person for signs of accumulation of 

toxic opioid metabolites causing opioid neurotoxicity.2,9,21,80,99 Accumulation is not 

dose related and is individually variable.9 

• Signs of opioid-induced neurotoxicity effects include decreased level of consciousness, 

confusion/cognitive impairment, agitation, myoclonus (involuntary single or irregularly 

repetitive movement on one body part), hallucinations, hyperalgesia (an increased 

perception or experience of painful stimuli), and/or allodynia (experience of pain 

induced by nonpainful stimuli).2,9,99  

• To manage opioid-induced neurotoxicity:  

o Exclude other causes for the adverse effects (example, other causes of delirium).9 

o Provide hydration to support clearance of toxic metabolites. The use of even 

short-term parenteral hydration should be considered where feasible as it can 

allow for quicker resolution of symptoms.99   

o Depending on the person’s circumstance and degree of symptom control, apply 

an appropriate strategy including reducing the opioid dose, rotating the opioid, 

https://bc-cpc.ca/wp-content/uploads/2019/03/7-BCPC-Clinical-Best-Practices-colour-Nausea.pdf
https://www2.gov.bc.ca/gov/content/health/practitioner-professional-resources/pharmacare/plans/plan-p-bc-palliative-care-benefits-program/plan-p-formulary
https://bc-cpc.ca/wp-content/uploads/2019/03/6-BCPC-Clinical-Best-Practices-colour-Constipation.pdf
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changing the opioid route, and treating the toxicity symptomatically short-term. 

If needed, consider adding an adjuvant analgesic.2,9,99   

• Refer to Twitching/Myoclonus/Seizures Guideline for a detailed guideline on 
managing opioid neurotoxicity. 

 

Titrating Opioids 
  

Individual & Family Education: Titrating Opioids 

• Provide rationale for change.  

• Provide verbal and written instruction on potential adverse effects, what to 

monitor for, how to use prescribed as-needed medications, and/or when to 

report effects to a healthcare provider. 

• Adverse effects such as drowsiness and nausea can be expected when 

increasing the opioid dose but should improve in 48-72 hours. 

 
Following the initiation of an opioid, adjustments are almost always required.  
For onset, peak, and duration estimates for specific opioids, see Appendix E: Selected 
Properties of Opioids. 

 
Assess the need for titration when:  

• More than three breakthrough doses used in 24 hours, excluding those for incident 
pain.9 

• Pain and/or dyspnea is not controlled although steady state of the scheduled 
medication has been reached.9  

 
How to titrate:  

• Adjustments to dose should typically be done after the opioid reaches steady 
state.15,100  

• For dosing adjustments, assume steady state is reached at the following times, with 
scheduled dosing of: 
o Short-acting opioids in 24 hours,101 titrate dosing after 24 hours.  
o Long-acting oral opioids in 72 hours,101 titrate dosing after 72 hours. 
o Fentanyl transdermal in 72 hours,9,102 though potentially longer due to individual 

variation in skin permeability and drug clearance.33 
▪ Fentanyl transdermal can be titrated after 72 hours, however, patches are best 

suited for stable pain, therefore titration is typically no faster than after two patch 
changes (6 days).33  

• The rapidity of the dose escalation should be related to the symptom severity, 
expected onset and duration of analgesics, and ability to monitor during dose 
titration.2,9 

https://bc-cpc.ca/wp-content/uploads/2019/03/15-BCPC-Clinical-Best-Practices-colour-Twitching.pdf
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• A severe or crisis symptom may require more aggressive titration, including using 
short-acting opioids to allow for more rapid adjustments.2,9,100 This may require 
consultation with an experienced palliative care physician/specialist. 

• If the opioid is being switched in addition to a dose titration, see Steps for Rotating 
Opioids. 

• To titrate, determine the new scheduled and breakthrough doses using a stepwise 
titration calculation by first converting all doses to the equivalent of one route and 
one opioid, calculating the total daily dose, calculating the new scheduled and 
breakthrough doses, and converting to the desired route of administration if 
different from current route.2,9,103 See Appendix F:  Steps for Titration Opioids and 
Example Calculation.  

 

Switching an oral opioid from short-acting to long-acting 
 

Oxycodone, morphine, and hydromorphone are all available as long-acting oral 
medications. They have a duration of action of approximately 12 hours and are available 
in a variety of dosage strengths.2,9,30 Long-acting oral opioids must be swallowed whole 
(not chewed, split, dissolved, or crushed) to ensure a long-lasting effect and prevent 
quick medication release. If needed, long-acting morphine and hydromorphone capsules 
can be carefully opened, and the beads sprinkled onto a spoon or cold applesauce for 
ease of swallowing (without chewing or crushing the beads and ensuring that all 
medication is taken). 

 
When to consider switching to a long-acting opioid 

• Pain or dyspnea is well controlled after titrating the short-acting opioid dose for optimal 

symptom control.2,9,30,103  

• To improve medication adherence, provide stable baseline symptom relief, and reduce 

medication burden (e.g. no overnight dosing required).2,9,30  

• For individuals with cognitive impairment, dependence on caregivers for administration, and/or 

insecure housing who may benefit from long-acting formulations. 2,9,30  

 
How to switch to long-acting opioids:  

• Calculate total daily dose = total regular dose + breakthrough doses 

• Long-acting Q12H dose = total daily dose ÷ 2 

o Some people, due to a genetic predisposition, may metabolize rapidly and require 

Q8H dosing101 

• When prescribing a long-acting opioid, also prescribe a short-acting opioid for the 
breakthrough dose, preferably using the same drug.9,30  

 
 
 

 



OPIOID PRECRIBING AND MANAGEMENT 

B |March 2019 
 

  Click here to return to TOC OPIOID  |  January 2025 

   \                   
 

 

17 

Rotating Opioids  
 

Individual & Family Education: Rotating Opioids 

• Provide rationale for change.  

• Provide verbal and written instruction on potential adverse effects, what to 

monitor for, how to use prescribed as-needed medications, and/or when to 

report effects to a healthcare provider. 

 
A significant proportion of people with advanced illness requiring opioids will encounter 
a need to change from one opioid to another.104 

 
When to rotate someone to a different opioid:  

• Symptom control is not achieved despite dose titration and an adequate dose trial. 

2,9,67,105,106 

• Intolerable or dose-limiting adverse effects or opioid-induced neurotoxicity.2,67  

• Change in the person’s condition, such as renal function creating a higher risk for 
accumulation of toxic metabolites.63,67 

• Change regarding safety or access to medication.   

• The medication is not available in the desired formulation when switching from the 
oral route to parenteral (SC/IV) or transdermal.9,67 

• To facilitate a more appropriate route of administration, dose, or to reduce oral 
medication burden (e.g. morphine 400 mg oral can be more easily managed with an 
equianalgesic dose of hydromorphone).9  

 
How to rotate opioids:  

• With the exception of methadone (which is not covered by this guideline), rotation is 
most often done by direct substitution, where the current opioid is stopped, and the 
new one introduced.107 

• Complete a robust symptom assessment, clarifying the reason for rotation, the 

current level of symptom control, and the person’s overall status.  

• Determine the best choice for a new opioid based on clinical factors, personal 
preference, drug formulation/pharmacology, and, importantly, considering the 
reason the current opioid is not adequate.2,30,67,104,107–109  

• In the presence of limiting adverse effects, switch to an opioid with fewer active 
metabolites (e.g. fentanyl patch instead of hydromorphone).9  

• Following rotation, re-assess the person. Monitor for efficacy and safety, considering 

the care setting and level of monitoring available.  

o An individual may require dose titration following a rotation. 

o Consider breakthrough doses may need to be administered more frequently as 

initial rotation may lead to conservative scheduled dosing. 
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• Consult with an experienced palliative care physician/specialist if needed; opioid 
conversion is not just a mathematical calculation, it requires ongoing assessment of 
the person and a clear understanding of how they are using the medication. 

• To calculate the scheduled and breakthrough doses for a new opioid, use a stepwise 
rotation calculation. Select the type and formulation of the new opioid, convert all 
doses to the equivalent of one route and one opioid, calculate the total daily dose, 
then the equianalgesic dose using opioid equianalgesic conversion dosing. Reduce 
the equianalgesic dose by up to 25-50% to account for incomplete cross-tolerance 
and any other individual factors, convert dose to desired route of administration (if 
different from current route), and calculate the new scheduled and breakthrough 
doses.9 See Appendix G: Steps for Rotating Opioids and Example Calculation.  

 
Opioid Rotation to Methadone35–37 

• Conversion should be done in consultation with an experienced palliative care 
physician/specialist and usually in an acute care setting. 

• Conversion should be individualized as equianalgesic dosing is variable and based on 
the person’s current opioid use.36 

 

Fentanyl Transdermal Patch Conversion  
 

Fentanyl is a strong opioid that has multiple routes of administration. For this guideline, 
only the transdermal route will be discussed as it is commonly used in the palliative care 
setting. Transdermal fentanyl is a patch applied to the skin and is typically changed 
every 72 hours. Fentanyl transdermal should not be initiated in opioid naïve patients 
given its relative potency and extended duration of action.110 

 

Individual & Family Education: Fentanyl Transdermal Patch 

• Effective application of the fentanyl patch is to clean, dry, intact skin, free of hair 
(if needed, use clippers and not a razor) and to an area with subcutaneous fat.  

• When changing patches, remove the old patch first, then apply new patch, 
removing plastic and holding in place for 30 seconds. Do not overlap patches. 
Rotate patch placement on body.110 

• Avoid exposure to heat sources (i.e. heating pads or hot tubs) as this can 
increase fentanyl release and may lead to opioid excess.110  

• For safe removal avoid touching inside of patch. If not using gloves, wash hands 
using only water (no soap as this can increase medication absorption). For 
disposal, fold patch in half, with sticky sides stuck together and place in a 
pharmacy approved container.110 Return used patches to pharmacy for safe 
disposal. 

• Used fentanyl transdermal patches can contain a significant amount of residual 
medication. Safe patch disposal is important to prevent harm to individuals, 
caregivers, and accidental poisoning of children and pets.110 
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Consider initiating transdermal fentanyl for people: 

• With stable pain and/or dyspnea who are on an established opioid regime. 

• For whom the oral route is not preferred or not possible (e.g. bowel obstruction). 

• Who would benefit from infrequent dosing (Q72H) and/or around-the-clock opioid 
treatment.  

 
Transdermal fentanyl is not indicated for people: 

• Who have not been taking a total daily dose [TDD] of at least 60mg of oral morphine 
equivalent for one week.110 

• Being treated for incident pain and/or dyspnea, acute pain, or perioperative pain.110 

• Receiving codeine or tramadol, due to the inability to ensure safe conversion. 
o If the person is receiving these, first rotate to hydromorphone or morphine and 

establish them on a TDD of 60mg morphine PO equivalent for at least one week 
before converting to a fentanyl patch.111   

 
How to initiate fentanyl transdermal patch:  

• Use a conversion chart to determine the fentanyl patch dose in conjunction with 
clinical reasoning.9,39,67,104 See Table 5 below.  
o When using this table for other opioids than those listed, convert the medication 

to morphine equivalents. 
o The 12mcg/hr patch is best used for dose titration or adjustments, but not 

typically as an initial dose.39,112  

▪ Initiating someone on a 12 mcg/hr patch is not recommended unless opioid 

tolerance is assured.39,112  

▪ Based on clinical judgement and the individual's needs and context, a 
provider may consider prescribing a 12mcg fentanyl patch for someone 
regularly using opioids, but who is on less than the equivalent of 60 mg of 
oral morphine per day.112 

• Apply the fentanyl patch and continue the previous opioid doses for first 12 hours to 
account for the initial delay in fentanyl patch absorption. Use scheduled and as-
needed dosing during this transition.2,9 For people taking a long-acting opioid, the 
patch can be started at the same time as the final long-acting dose is taken. 

• Prescribe an appropriate breakthrough dose of short-acting morphine or 

hydromorphone.113 

• In elderly, cachectic, or diaphoretic people, transdermal fentanyl may have altered 

pharmacokinetics due to poor fat stores, muscle wasting, reduced absorption, or 

altered clearance. Monitor the person to ensure medication effectiveness and 

adequate dosing.110 

• Consider Q48H dosing if end-of-dose failure is occurring.114  
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Table 3: Unidirectional conversion: From Morphine or Hydromorphone to Fentanyl 
Patch*9,39  
 
The table does not apply if converting someone from fentanyl to morphine or 
hydromorphone.  
 
For doses beyond those included in the table, refer to BC Guideline link below. 

Oral Morphine (mg/24hrs) Oral Hydromorphone (mg/24hrs) Fentanyl Patch (mcg/hr) 

25-59 5-11     12** 

60-134 12-26 25 

135-179 27-35 37 

180-224 36-44 50 

225-269 45-53 62 

270-314 54-62 75 

315-359 63-71 87 

360-404 72-80 100 

 
*Dosing in table above is conservative as dose reductions have been made to account for incomplete 
cross-tolerance when rotating to fentanyl. 
** Initiating someone on a 12 mcg/hr patch is not recommended unless opioid tolerance is assured.39,112   

 
Table adapted from BC Guidelines.ca Fentanyl Patch Equianalgesic Conversion (long version)   

 
Table 4: Approximate Breakthrough Doses Recommended for Fentanyl Patch39  
 
Breakthrough should be 10% of the total daily opioid dose.2,9,12,30,39 
For doses beyond those included in the table, refer to BC Guideline link below.  
 

Fentanyl Patch Strength 
(mcg/hour) 

Oral Morphine 
Short-Acting (mg) 

Oral Hydromorphone 
Short-Acting (mg) 

12  5 1 

25 10 2 

37 15 3 

50 20 4 

62 25 5 

75 30 6 

87 35 7 

100 40 8 

Table adapted from BC Guidelines.ca Fentanyl Patch Equianalgesic Conversion (long version)   

 
Fentanyl transdermal patch considerations: 
•     Full clinical effects occur 24-48 hours after application. Steady state is achieved after multiple 

patch dosing, usually by day 6 but as long as day 12.110 

https://www2.gov.bc.ca/assets/gov/health/practitioner-pro/bc-guidelines/palliative2_-_pain_equianalgesic.pdf
https://www2.gov.bc.ca/assets/gov/health/practitioner-pro/bc-guidelines/palliative2_-_pain_equianalgesic.pdf
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• With initial application, the dose may be titrated after 3 days. With ongoing treatment, titrate 

dose after 6 days to ensure has reached steady state.115  

• Monitor for adverse effects, particularly sedation and respiratory depression, during initiation 

and titration.9,30 If the person has a fever, monitor for increasing serum fentanyl 

concentration.110  

• For more comprehensive descriptions of transdermal fentanyl refer to health authority 

resources and the drug product monograph.  

• If rotating to another opioid from a fentanyl patch, consult with a pharmacist or an experienced 
palliative care physician/specialist for dosing advice. 

 

Opioid Taper or Withdrawal of Opioids 
 

Individual & Family Education: Taper or Withdrawal of Opioids 

• Educate the individual and family not to suddenly stop taking opioids once they 

have been taken regularly, but to speak to their prescriber about a plan for 

tapering if appropriate. 

• Provide the rationale and indication(s) for the opioid taper or stopping of 

treatment. 

• Address individual and caregiver(s) goals, questions, or concerns. 

• Inform the person about what to expect. Discuss physical dependence and the 

signs and symptoms of opioid withdrawal and what to do if withdrawal 

symptoms occur. 

• Outline the plan for tapering. 

 
Physical dependence on opioids is a normal and predictable neurophysiological 
response to regular treatment with opioids for more than a few weeks.2,9 For an 
individual with palliative care needs, reduction of opioids may be appropriate, however, 
seldom is the complete cessation of opioids appropriate.2  

 
Opioid withdrawal occurs when an opioid is discontinued abruptly or with significant 
reduction in the opioid dose.2,9,101 Symptoms can include anxiety, agitation, insomnia, 
lacrimation and rhinorrhea, fever, sweating, tremors, muscle aches, abdominal cramps, 
nausea and diarrhea.9 

 
When to consider reduction or withdrawal of an opioid:  

• When the person is achieving appropriate pain control by another method such as 
radiation, nerve block, or epidural analgesia.2,101 

• Resolution of underlying pain and/or dyspnea. 

• Individual choice to reduce opioid use. 
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NOTE: If a person’s symptoms are fully resolved at current opioid dosing, with significant opioid 
side effects (e.g. somnolence):  

• Reassess for other factors contributing to clinical change (e.g. renal 
compromise, infection).   

• If respiratory rate is 8 or fewer breaths per minute (and patient is not actively 
dying, when a decreased respiratory rate is expected), treat opioid excess. 
See Administering Naloxone in a Palliative Context. Consider opioid 
rotation, close monitoring for symptoms, withdrawal symptoms, and opioid 
toxicity.   

• Consult with an experienced palliative care physician/specialist if needed.  
 

How to reduce or withdraw opioids:  

• If person’s symptoms are resolved fully at current opioid dosing, without significant 
opioid adverse effects, taper slowly.116,117 

• Use a stepwise approach, tapering gradually to prevent withdrawal.116,117  

• Experience indicates that the usual daily dose required to prevent withdrawal is 
equal to 75% of the previous daily dose. Following this rule of thumb, doses can be 
gradually titrated down until the drug is discontinued or symptoms recur, at which 
point the previous lowest effective dose can be maintained.2 

• Taper approximately 10% every week until the treated symptom recurs, or the opioid is 
stopped.116,117  
o Adjust the rate of tapering as needed to minimize or avoid withdrawal symptoms.  
o If the pain or dyspnea recurs, return to lowest previously effective dose  
o If withdrawal symptoms occur, return to the previous dose for 1 week, and try further 

reduction again slowing the taper.   

• Consult with an experienced palliative care physician/specialist if needed. 
 
10% Taper example: 
For an individual taking 20 mg of morphine short-acting Q4H (total of 6 doses daily). 
Doses have been adjusted based on morphine preparations (5mg short-acting tabs).  

• Reduce to 17.5mg morphine (short acting) Q4H x 1 week,  

• then 15mg Q4H x 1 week,  

• then 12.5mg Q4H x 1 week,  

• then 10mg Q4H x 1 week,  

• then 7.5mg Q4H x 1 week,  

• then 5mg Q4H x 1 week,  

• then 2.5mg Q4H x 1 week,  

• then stop regular dosing and use only as-needed (PRN) 
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EDUCATING THE INDIVIDUAL & FAMILY 
 

During every stage of opioid prescribing and management, provide ongoing education 
to the individual and/or family to ensure effective, appropriate, and safe medication 
use. This education promotes understanding of opioid therapy and supports adequate 
symptom control. 

 
How to provide education: 

• Use a person-centered approach incorporating harm reduction and trauma-informed 
principles, considering the individual’s history and experience.   

• Provide information on who to contact in case of questions and support, including 
after-hours. 

• Provide verbal and written information about opioids in a way that is accessible to 
the individual and/or caregivers and in a language they are fluent in.  

 
Instruct about safe opioid storage and safe disposal: 65,118–120 

• Store medication in a safe place that is not visible to anyone besides the individual 
and/or caregiver(s) who manage the medications.  
o Keep away from children and pets. 

• Keep track of number of medicines used. 

• Use take-back programs in hospitals and pharmacies for unused medication. Do not 
give unused medications to anyone. Do not discard opioids in the garbage, toilet, or 
sink.  

• Use an appropriate container for storing unused opioids and used fentanyl patches 
and return this container to pharmacy for disposal.  

 
When initiating opioids, educate on:  

• How to use opioids effectively and safely, including appropriate use of scheduled and 
breakthrough medications.  

• In-home medication recording of opioid doses given and effect (for people in the 
community setting).2 This in-home medication record is an example.  

• Directions for prescribed route, dosing, and frequency. 

• Anticipating increasing or reducing doses to achieve symptom control and minimize 

adverse effects. 

• Following the planned medication regime (e.g. not stopping or starting medications 

prior to talking to prescriber or pharmacist). 

• Common fears and misconceptions about opioids (see Table 7), including driving and 
operating machinery, and the difference between physical dependence and opioid 
use disorder.  

• Interaction between opioids and other medications or substances, and the potential 
for adverse effects and risks.  

 

 

https://www.interiorhealth.ca/sites/default/files/PDFS/client-family-in-home-medication-record-apr-9.pdf
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When monitoring people taking opioids, educate on:  

• Adverse effects, what to monitor for, how to use as-needed medications, and when 
to report effects to a healthcare provider. Drowsiness, nausea, and constipation 
commonly occur when using opioids.  
o Drowsiness and nausea may develop when opioids are started or when the 

dose is increased, but usually resolve within 3-5 days.  
o Constipation will always occur and needs to be anticipated, pro-actively 

managed, and assessed on an ongoing basis.  

• Signs and symptoms of opioid withdrawal and opioid excess. Discuss managing 
opioid excess and clarify that with careful prescribing and monitoring these events 
are unlikely to occur. 

• For people in the community setting, review at-home medication record to confirm 
appropriate medication usage.  

o When both long-acting and short-acting formulations are prescribed, ensure the 
person and/or caregiver understand how and when to use each preparation.2 

When titrating opioids, educate on:  

• Adverse effects such as drowsiness and nausea can be expected when increasing the 

opioid dose but should improve in 48-72 hours. 

When tapering or withdrawing opioids, educate on:  

• Importance of not suddenly stopping opioids if taking them regularly but speaking to 
the prescriber about a plan for tapering if appropriate.  
 

Table 5: Addressing Fears & Misconceptions around Opioids 
 

Fear or misconception Reality 

Fear of addiction  The overwhelming majority of people taking opioids for 
symptom control will not become addicted.  
 
The need to increase doses over time also does not indicate 
addiction, but rather progression of disease and/or 
developing opioid tolerance. For many people, their opioid 
doses remain stable over long periods of time.  
 
If opioids are abruptly discontinued, a physical reaction 
may occur. This is a normal physiological reaction, not a 
sign of addiction.  

Being started on an opioid 
means a limited life 
expectancy as prescribers 
only start these when the 
“end is near.” 

Opioids, if used with appropriate starting doses, are very 
safe and do not shorten a person’s life. People with slowly 
progressing diseases may be on opioids for many months 
and even years without major repercussions. Optimizing 
symptom management can significantly improve quality of 
life. 
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Opioids are very sedating 
and cause “zombie-like” 
states or confusion. 

Although mild to moderate sedation is common when 
initiating opioids, even with appropriate starting doses, this 
usually resolves spontaneously within a few (3-5) days. If 
sedation persists, providers could seek other causes, switch 
opioids, or reduce the opioid dose if the symptom is well-
controlled. 

Fear the opioid won’t be 
effective at the end of life 
or when symptoms 
worsen. 

Pain and/or dyspnea do not necessarily intensify in the 

terminal phases. Usually, these can be well controlled in 

the final stages if they were well controlled in earlier 

stages. The best way to manage pain is to control it early.  

 

Strong opioids do not have a ceiling dose, and doses may 

be increased over time to provide quality symptom control.  

 

Availability of a variety of opioids also allows for switching 

between opioids if one is no longer effective or causes 

intolerable side effects.  

Being allergic to an opioid.  Most "allergies" to opioids are not true allergies, rather side 

effects such as nausea/vomiting and sedation and will 

resolve in 3-5 days. A detailed history is required to rule out 

a true allergy.  

Not being able to drive 
again.  

For non-commercial driving in Canada, taking opioids does 

not mean you can no longer drive. Stable and long-term 

opioid treatment has no significant effects on functions 

related to driving. For people who are experiencing 

drowsiness, it is not safe to drive.  When first starting an 

opioid, switching opioids, or when doses are being 

increased, it is not safe to drive.  
 
Adapted from Pallium Palliative Pocketbook ©Pallium Canada. All rights reserved.9 

 

Table 6: Resources for individuals and/or families 
 

Resource Title & Link Source 

Frequently Asked Questions & Key Considerations 

Opioids for symptom control in palliative care Island Health 

Common concerns about opioids in palliative care Canadian Virtual Hospice 

Frequently asked questions about opioid pain 
medicine 

Fraser Health 

Preventing constipation while on opioids Fraser Health 

Opioids in a Community Setting 

In-home medication monitoring record Interior Health 

Storage & disposal of opioids Institute for Safe Medication 
Practices Canada 

https://www.islandhealth.ca/sites/default/files/2018-04/opioid-symptom-control-palliative-care.pdf
https://www.virtualhospice.ca/en_US/Main+Site+Navigation/Home/Topics/Topics/Symptoms+_+Health+Concerns/Common+concerns+about+opioids+in+palliative+care.aspx
https://patienteduc.fraserhealth.ca/file/frequently-asked-questions-about-opioid-pain-medici-322091.pdf
https://patienteduc.fraserhealth.ca/file/frequently-asked-questions-about-opioid-pain-medici-322091.pdf
https://patienteduc.fraserhealth.ca/file/preventing-constipation-while-on-opioids-in-palliat-77369.pdf
https://www.interiorhealth.ca/sites/default/files/PDFS/client-family-in-home-medication-record-apr-9.pdf
https://www.ismp-canada.org/download/OpioidStewardship/OpioidStorageDisposal-patient.pdf
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How to take long-acting opioid pain medicine Fraser Health 

How to take short-acting opioid pain medicine Fraser Health 

Fentanyl Patches 

Safe disposal of fentanyl patches BC Pharmacists 

Fentanyl patches Institute for Safe Medication 
Practices Canada 

Fentanyl patches: how to use safely Fraser Health  

 

https://patienteduc.fraserhealth.ca/file/how-to-take-long-acting-opioid-pain-medicine-palli-322090.pdf
https://patienteduc.fraserhealth.ca/file/how-to-take-short-acting-opioid-pain-medicine-pall-322089.pdf
https://library.bcpharmacists.org/6_Resources/6-5_Pharmacy_Resources/5225-Safe_Disposal_Fentanyl_Patches.pdf
https://www.ismp.org/sites/default/files/attachments/2018-01/Fentanyl-Brochure.pdf
https://patienteduc.fraserhealth.ca/file/fentanyl-patches-how-to-use-safely-285327.pdf
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ADDITIONAL RESOURCES 
 

Appendix A: End-Stage Renal & Liver Disease 
 

End-Stage Renal Disease (ESRD): 
People with ESRD have a higher risk of opioid adverse effects due a decrease in renal 
clearance of opioid metabolites, gastroparesis and delayed gastric emptying causing 
delayed absorption, hypoalbuminemia and fluid retention influencing volume 
distribution of drug, polypharmacy potentially causing drug-drug interactions, and a 
reduced therapeutic window for some opioid medications when on dialysis.52,76,121 

Monitor people with ESRD closely when taking opioids.77 

 
Initiating opioids for people with End-Stage Renal Disease:  
Choose one of the preferred opioid medications for chronic renal disease, as metabolite 
accumulation can cause opioid-induced neurotoxicity.78 

Table A.1: Preferred opioid medications in chronic renal disease122 

 

Recommended122 Use with caution122 Do not use122 

Hydromorphonei Oxycodoneiv Morphinev 

Fentanylii Codeinev 

Methadoneiii 
iHydromorphone: Less active metabolites63  
iiFentanyl: No known active metabolites63 
iiiMethadone: Cleared hepatically. In severe renal impairment, caution is advised - 
about half of the drug and its metabolites are excreted by the kidneys.9 
ivOxycodone: Metabolized in the liver, 7% of the population cannot metabolize. 
Metabolites are excreted renally. Increased adverse effects in ultra-rapid CYP2D6 
metabolizers.63 
vMorphine and codeine: Neurotoxic metabolites are renally excreted and can 
accumulate.63 

 
To reduce the risk of accumulation of toxic metabolites from opioids, use lower initial 
dosing and extended dosing intervals as reflected in initial dosing below. Adjust the 
starting dose based on the individual’s GFR as outlined in the table below. Lower doses 
can also be achieved by extended dosing intervals.52,76,121 
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Table A.2: Recommended starting opioid doses for opioid naïve with renal impairment63 

 

Opioid Starting Dose GFR (mL/min) Renal Dosing Adjusted starting dose 

Hydromorphone 0.5 mg PO Q4H 

>50 100% 0.5 mg PO Q4H 

10 to 50 75% 
0.5 mg PO Q4H  
Or 
0.25 mg PO Q6H 

<10 50% 0.25 mg PO Q6H 

Oxycodone 
1.25 mg PO Q4H 
 

>50 100% 1.25 mg PO Q4H  

10 to 50 75% 1.25 mg PO Q6H 

<10 50% 
1.25 mg PO Q8H 
Or 
1.25 mg PO Q8H 

Fentanyl 

Not recommended 
for people who are 
opioid naïve.  
 
Dosing for people 
who are opioid 
tolerant is 
calculated through 
equianalgesic 
conversion. 

Favourable (renal) pharmacokinetic profile.  
 
 

Methadone 
Consult with 
Palliative Care 
physician/specialist 

Favourable (renal) pharmacokinetic profile 
(pharmacokinetically smoothest opioid in ESRD). 
Caution in severe renal impairment, as approximately half 
the drug and its metabolites are excreted by the kidneys.9 

To determine initial opioid dosing for people on dialysis, consult with a nephrologist or 
an experienced palliative care physician/specialist.  

Refer to BC Renal Analgesic Brochure for further guidance on specific medications and 
supplemental dosing after hemodialysis or peritoneal dialysis: 
http://www.bcrenal.ca/resource-gallery/Documents/Renal-Analgesic-Brochure.pdf 

 
End-Stage Liver Disease (ESLD): 
Adverse effects may occur amongst people with ESLD due to reduced clearance and 
accumulation of drugs, and metabolites, leading to increased risk of sedation, 
respiratory depression, opioid-induced neurotoxicity, and hepatic 
encephalopathy.47,48,53,123 An ideal drug for people with ESLD should have a short half-
life, minimal hepatic metabolism, high oral bioavailability, and low protein binding.47,123 
 
 

http://www.bcrenal.ca/resource-gallery/Documents/Renal-Analgesic-Brochure.pdf
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Initiating opioids for people with End-Stage Liver Disease:  
Prescribe opioids at lower doses and/or at extended dosing intervals and implement 
careful monitoring during any titration.47,123,124 Avoid prescribing tramadol and codeine 
due to decreased metabolism and increased risk of accumulation of these opioids in 
people with ESLD.47,48,53 

 
Table A.3: Recommended starting opioid doses for opioid naïve with end-stage liver 
disease 48,53   
 

Opioid Starting Dose Considerations 

Morphine 2.5 mg Q4-8H PO Do not use if the person has comorbid renal 
dysfunction due to risk of seizures, 
myoclonus, respiratory depression, and 
hepatic encephalopathy.53 

Hydromorphone 0.5 mg Q4-8H PO  Risk of accumulation of metabolites with 
concomitant renal dysfunction.47,123 

Oxycodone 1.25 mg Q4-8H PO   

Fentanyl Not recommended for 
people who are opioid 
naïve. 
 
Dosing for people who 
are opioid tolerant is 
calculated through 
equianalgesic 
conversion.  
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Appendix B: Opioid Use Disorder (OUD) 
 
Treatment with an opioid analgesic is not contraindicated in a someone with a history of 
opioid use disorder or someone receiving opioid agonist therapy, and under-treatment 
might increase the risk of relapse, using illicit opioids to “self-medicate” unmet pain 
needs. However, treatment requires a comprehensive plan and close monitoring. 
People receiving palliative care who are at high-risk for or who have active OUD should 
be assessed more frequently than low-risk individuals.18  
 
If an opioid use disorder is active, collaboration with an addiction medicine 
physician/specialist is strongly recommended. A specialist may already be involved if 
the person is being prescribed opioid agonist therapy (OAT).  

 
Harm Reduction & Trauma-Informed Approach: 

• Use a harm reduction approach for individuals with active opioid use disorders. Conversations 
about safer substance use, take-home naloxone, and referral to other harm reduction services 
should be routinely offered as part of standard care.24 

 
How to use safe prescribing practices for people with opioid use disorder:18 

• Consider whether an opioid treatment agreement with the person would be helpful 
to clarify expectations.1 
o This opioid treatment agreement for chronic pain is an example and could be 

adapted for a palliative population.  

• Track previously dispensed prescriptions.  

• Dispense opioids daily to weekly, depending on level of risk. 

• Work with an addiction medicine specialist to determine who will be the primary 
prescriber. Provide a detailed symptom management plan and documentation to 
covering physician if the primary prescriber is absent. 

• Closely monitor persons with or at risk of using opioids in ways other than 
prescribed may include:  
o Assessing symptom(s) and medication effectiveness more frequently (e.g. 

weekly) 
o Reviewing the person’s PharmaNet profile each time a prescription refill is 

ordered 
o Considering a urine screening depending on level of risk and if there is any 

concern for diversion  
o Involving pharmacy staff for monitoring drug adherence, including witnessed 

ingestion of medications 
o Ensure return of used fentanyl patches to the pharmacy at the time of receiving 

a new patch.  

• In terms of dosing opioids for people with opioid use disorder and/or on opioid 
agonist therapy, people who use high doses of opioids, whether prescribed or not, 
have higher opioid tolerances at baseline. Treating a new source of pain (e.g. pain 
related to cancer) will require even higher doses to meet analgesic needs, beyond 

https://www.cpsbc.ca/files/pdf/PRP-Sample-Opioid-Treatment-Agreement.pdf
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their baseline opioid requirements.125 Consider the same general approach, using 
10%  of the total daily dose for dosing breakthrough opioids, but consider an 
individualized approach (such as using a lower dose more frequently) if the person is 
on an extremely high baseline dose (e.g. >1000 morphine-equivalent daily dose) 

• If appropriate, consider consulting with an addiction medicine specialist to see if 
splitting methadone from daily to TID dosing might help with optimizing pain 
control.  

• Buprenorphine may be prescribed to people for opioid use disorder. It has a high 
affinity for the opioid receptor, but only partial activity, so it may make analgesia 
challenging. Discuss with addiction medicine specialist whether this medication 
could be discontinued or converted to methadone as it will make pain management 
with full opioid agonists challenging.  

 
Refer to: A Guideline for the Clinical Management of Opioid Use Disorder by the BC 
Centre on Substance Use for more information.    

 
  

https://www.bccsu.ca/opioid-use-disorder/
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Appendix C: Monitoring for Opioid-Induced Sedation 
 
Pasero Opioid-induced Sedation Scale (POSS) with Interventions* 
*Appropriate action is given in italics, below the table, for each level of sedation. 
 
Note: Interventions for reduced consciousness are not appropriate for individuals 
receiving opioids who are actively dying (last hours to days), as the level of consciousness 
will naturally decrease with dying. 

 
S Sleep, easy to arouse Acceptable; no action necessary; may 

increase opioid dose if needed.  

1 Awake and alert Acceptable; no action necessary; may 
increase opioid dose if needed 

2 Slightly drowsy, easily aroused 
 

Acceptable; no action necessary; may 
increase opioid dose if needed 

3 Frequently drowsy, arousable, 
drifts off to sleep during 
conversation 

Unacceptable; monitor respiratory status 
and sedation level closely until sedation 
level is stable at less than 3 and respiratory 
status is satisfactory; decrease opioid dose 
25% to 50%** or notify prescriber † or 
anesthesiologist for orders; consider 
administering a non-sedating, opioid-sparing 
nonopioid, such as acetaminophen or a 
NSAID, if not contraindicated. 

4 Somnolent, minimal or no 
response to verbal and physical 
stimulation 

Unacceptable; stop opioid; consider 
administering naloxone; †† notify prescriber †  
or anesthesiologist; monitor respiratory 
status and sedation level closely until 
sedation level is stable at less than 3 and 
respiratory status is satisfactory. 

 

** Opioid analgesic orders or a hospital protocol should include the expectation that a nurse will decrease 
the opioid dose if a patient is excessively sedated. 

† For example, the physician, nurse practitioner, advanced practice nurse, or physician assistant 
responsible for the pain management prescription. 

†† See Administering Naloxone in a Palliative Context for instructions on preparing and administering 
naloxone. 

 
Resource adapted from Assessment and Management of Pain (3rd edition) by the 
Registered Nurses' Association of Ontario (RNAO)81,126 
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Appendix D: Administering Naloxone in an Inpatient Palliative Context  

Sample Monitoring and Naloxone Administration Protocol for Opioid Excess in a Palliative 
Care Patient 

 
Included with permission from Fraser Health Authority, Palliative Care Network, 2014 
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Appendix E: Selected Properties of Opioids 
 
The information provided below is based on pharmacokinetic data and clinician 
experience. The onset, peak, and duration estimates are based on measures of drug in 
the system and/or analgesic effect and have wide inter-subject variability. The onset, 
peak, and duration of adverse consequences to therapy, such as respiratory depression, 
may not be reflected in these estimates and have wide inter-subject variability. 

 
Duration of the effect is dependent on the formulation of opioid use:   

• Typically, short-acting (SA) formulations have a duration of 4-5 hours when given at 
effective doses, as listed below in Table E.1. 

• Long-acting (LA) formulations typically have a duration of 12 hours except long-
acting morphine (Kadian) which has a duration of 24 hours. 

• These durations may be adjusted when considering person-specific factors.  
 

Individual factors that might affect properties of opioids:  

• For oral route: co-administration with other medications; gastrointestinal 
functioning (stasis, short-gut syndrome).  
o Long-acting formulations require an intact gut for optimal absorption.  

• General factors: renal function, hepatic function, drug interactions, genetic 
polymorphisms that influence absorption and metabolism, and opioid tolerance or 
opioid naivety. 

 
Table E.1:  Selected Properties of Opioids for Single, As-Needed Doses9,127  

 

Route Drug Onset of action Peak effect 

Oral 

Morphine (SA) 
Hydromorphone (SA)  
Oxycodone (SA) 

15 – 30 min 30 – 60 min 

Methadone 30 – 60 min  

SC 
Morphine 
Hydromorphone 

10 – 30 min 30 – 60 min 

IV 
Morphine 
Hydromorphone 

1 – 10 min 10 – 20 min 

Rectal 
Morphine  15 – 30 min 20 – 60 min 

Methadone 10 – 30 min 1 – 4 hours 

Buccal/sublingual/intranasal  
 

Sufentanil  
Fentanyl  

5 – 10 min 50 min 

 
Adapted from Pharmacokinetics of Opioids – single as needed dose, Donna K. Buna (2020) and Appendix 4, 
Pallium Palliative Pocketbook ©Pallium Canada. All rights reserved. 
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Appendix F: Steps for Titrating Opioids  
 

Steps Example Calculation 

 
 

Steps for titration. 

Example calculation for a new long-acting (LA) 
scheduled and subcutaneous (SC) 
breakthrough doses (BTD).  
 
Current dosing:  
Scheduled: morphine LA 100mg PO Q12H 
Breakthrough: morphine 10mg SC Q1H PRN 
Used 6 SC morphine BTDs in past 24 hours.  
 
Example illustrates titration considerations.  

1. Convert all doses to the equivalent of one route 
(e.g. PO).  

 

Scheduled: morphine LA 100mg PO  
BTD: morphine 10mg SC is equivalent to 
morphine 20mg PO.  

2. Calculate the total daily dose (TDD) for the past 24 
hours adding all scheduled and breakthrough 
doses. 

Scheduled doses (Q12H):  
100mg x 2 = 200mg of PO morphine/24 hrs 
BTD (6 in last 24hrs): 
20mg x 6 = 120mg of PO morphine/24 hrs 
Total Daily Dose 
200mg + 120mg = morphine 320mg PO TDD 

3. Calculate the new scheduled opioid dose* by 
dividing the number of doses within a 24H period 
based on dosage form and frequency selected.**   

New Scheduled LA dose (Q12H):  
morphine 320mg PO (TDD) ÷ 2  
= morphine LA 160mg PO Q12H 

4. Increase the BTD proportionately when the 
scheduled dose is increased. Determine the new 
short-acting BTD (10% of TDD).* 

BTD PO equivalent dose:  
morphine 320mg PO (TDD) x 0.1  
= morphine 32mg PO 

5. Convert dose to desired route of administration, if 
different from current route. 

New BTD SC dose:  
morphine 32mg PO is equivalent† to  
morphine 16mg SC Q1H 

6. New Dosing New dosing:  
Scheduled: morphine LA 160mg PO Q12H 
BTD: morphine 15mg SC Q1H PRN 
 
BTD adjusted considering available 
parenteral morphine preparations.  

 
* Dosing will need to be adjusted based on the availability of opioid preparations.  
** See Appendix A: End-Stage Renal & Liver Disease for suggested dosing frequency due to organ failure. 
† Oral to parenteral dose ratio is generally 2:1, but there are circumstances, based on individual 
characteristics, which may require a 3:1 ratio.  
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Appendix G: Steps for Rotating Opioids9 

 

Steps Example Calculation 

Example calculation: Rotation from long-acting (LA) oxycodone PO to hydromorphone SC.  
Current dosing:  
Scheduled: oxycodone LA 75mg PO Q12H 
BTD: oxycodone SA 15mg PO Q1H PRN 
Used 2 short-acting (SA) oxycodone breakthrough doses (BTDs) in past 24 hours. 

1. Determine the type and formulation of the new 
opioid.  

New opioid: hydromorphone SC 

2. Convert all current doses to the equivalent of one 
route (e.g. PO). 

Not applicable 

3. Calculate the total daily dose (TDD) for the past 24 
hours adding all scheduled and breakthrough doses. 

 

Scheduled doses (Q12H):  
75mg x 2 = 150mg of PO oxycodone/24 hrs 
BTD (2 in last 24hrs): 
15mg x 2 = 30mg of PO oxycodone/24 hrs 
Total Daily Dose 
150mg + 30mg = oxycodone 180mg PO 

4. Convert the TDD to the morphine equivalent using 
an equianalgesic conversion table.  

TDD oxycodone 180 mg PO x 1.5  
= morphine 270mg PO (TDD) 

5. Calculate the equianalgesic dose of the new opioid 
using an equianalgesic conversion table. 

Using Table 2: Opioid Equianalgesic Conversion 
morphine 270mg PO (TDD) ÷ 5 
= hydromorphone 54mg PO (TDD) 

6. Reduce the equianalgesic dose by up to 25-50% to 
account for incomplete cross-tolerance and other 
individual factors.*  

• Dose conservatively (e.g. 25-50% reduction) for 
factors increasing the person’s frailty and risk of 
adverse effects.  

• Dose more aggressively (i.e. no reduction) in 
cases of symptom crisis.  

Using a conservative dose reduction of 25%. 
25% dose reduction:  
hydromorphone 54mg PO (TDD) x 0.75  
= hydromorphone 40mg PO (TDD) 
 
Note: Dose reduction is not required when converting to 
fentanyl using Table 5 as doses have already been reduced to 
account for incomplete cross tolerance. 

7. Convert dose to desired route, if different from 
current route. 

 

Oral to SC: 
hydromorphone 40mg PO (TDD) equivalent** to 
= hydromorphone 20mg SC (TDD) 

8. Calculate the scheduled opioid dose† by dividing the 
number of doses within a 24H period based on 
dosage form and frequency.††  

 

New Scheduled SC dose (Q4H):  
hydromorphone 20mg SC (TDD) ÷ 6  
= hydromorphone 3.5mg SC Q4H 

9. Determine the new short-acting BTD (10% of TDD).†   
 

New BTD SC dose:  
hydromorphone 20mg SC (TDD) x 0.1  
= hydromorphone 2mg SC 

10. New dosing 
New dosing:  
Scheduled: hydromorphone 3.5mg SC Q4H  
BTD: hydromorphone 2mg SC Q1H PRN 

 
* Incomplete cross-tolerance: People who have been tolerant to morphine, for example, will be more 
sensitive/less tolerant when changed to hydromorphone particularly with initial dosing.101 

** Oral to parenteral dose ratio is generally 2:1, but based on the individual, may require a 3:1 ratio.  
† Dosing will need to be adjusted based on the availability of opioid preparations.  
†† See Appendix A: End-Stage Renal & Liver Disease for suggested dosing frequency due to organ failure. 
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